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Test Date : 13.08.2018

GENERAL INFORMATION

TECHNICAL DETAILS

Quality Name IMOLA Composition %100 PES
Design Name Fabric Width (cm £2) 143

Type Of Fabric Weight ( gr/m? %5 ) 368

Flat Woven Fabric Pile fabric Knitting Fabric

X

Laboratory Conditions Sample is kept 18 hour under below conditions, humidity ( 65 %5 ), tempature ( 20 +2 )°C

Test Standart

Fabric test are done according to TS 11818 EN 14465 standarts

MARTINDALE ABRASION / EN ISO 12947-2

3000 CYCLE COLOUR CHANGE PILE LOSS Yarn Break (2nd Yarn Breakage)
Results 4 40000 40000
PILLING - ABRASION / EN ISO 12945-2 TENSILE STRENGTH / EN 1SO 13934-1(N)
After 2000 Cycle Warp | Weft
Results 4/5 Results 395 | 121
SEAM SLIPPAGE / EN ISO 13936-2 (mm) TEAR STRENGTH / EN ISO 13937 -3 (N )
Warp Weft Warp Weft
Results 2 3,1 Results 27 16
COLOUR FASTNESS TO LIGHT / BS EN 105-B02 DIMENSIONAL STABILITY AFTER WASHING/TS EN 1SO 5077
Results | 4/5 Results |Warp (%) : -1 |Weft (%): -1
Results | Results |
COLOUR FASTNESS TO RUBBING/BS EN 105-X12 CARE INTSRUCTIONS
oy w AXEKO
Results 24 23-4
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Licence no USB TEX 2029

This certificate is published by Aydin Mensucat Laboratory for Aydin Tekstil. All test results in this form are achieved from
production sample. We recommend to our costomers to have our fabrics tested in independent accredited laboratories to

make sure the quality of the fabric according to their standarts.
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